OVERVIEW

The RAM-B-309-2U connects to your handlebar clutch/brake clamp, left or right side, and holds two 1" diameter mounting ball. The ball that is connected between the hole centers is removable. The base fits the control clamps on your motorcycle with 40mm x 6mm stainless steel hardware, provided in the kit. To see if the RAM-B-309-2 base will mount to your motorcycle, check the hole spacing of the base against your clutch/brake reservoir. The holes centers have a minimum width of 0.94" and a maximum of 1.58".

HARDWARE INCLUDED:

Assembly Hardware

  • (2) M6 x 55mm Hex Bolts
  • (2) #1/4-20 x 2" Hex Bolts
  • (2) 1/4"-20 x 2.5" Hex Bolts
  • (2) 1/2" Spacers
  • (2) 1/4" Split Lock Washers

BALL/SOCKET SIZE:

B Size (1")

WEIGHT CAPACITY:

  • Standard Use: 2 lbs
  • Heavy-Duty Use: 1 lb

MATERIALS:

Marine-grade aluminum

SKU RAM-B-309-2U
Barcode # 793442130922
Brand RAM Mounts
Shipping Weight 0.3000kg
Shipping Width 0.200m
Shipping Height 0.200m
Shipping Length 0.200m
Shipping Cubic 0.008000000m3

Be The First To Review This Product!

Help other Camzilla users shop smarter by writing reviews for products you have purchased.

Write a product review